T

PART ey FIRST ACINE 0 TERMINAL NAME: TERMINAL o -
NUMBER .. FRAME " RETAINING | MACHINE GUARD AMP_TERM | MFR TERM PN HIROSE TERMINAL  AMP CRIMP SPECS
15685423 —1 B 122500—1 PLATE <|:\>E|_—> (REF 1572106 |HIF-3—-2226SCF [BAD CRIMP HEGHT YT a— — LEADMAKER MECH POST FEED
1385423 =2 B 565435—5 LTR —2 BENCH MODEL K MECH PRE FEED
“ 1385423 -3 B 354500—1 A 055 £002 [0.84 =0.05mm)] 22 —3 | BENCH MODEL G MECH PRE FEED
% B |.030 +002 [0.76 =0.05mm] 24
25 C |.028 +002 [0.71 #0.05mm] 26
- D NOT USED
% BRKT (REF) CRIMP SIZE TYPE RANGE REF IREF IREF | = 57504_8 NUT.HEX(1/2—20) 70
= AMP—0—LECTRIC ™M TERM GUARD G TERMINATOR GUARD WIRE | 042 [1.07mm] F 26-22 REF | REF |REF | — 2406281 PLATE, ADJUSTMENT 9 | 4
8 INSUL | 070 [1.78mm] 0 062 MAX REF | REF | REF | - 2406261 SHAFT, PIVOT 03
O WIRE STRIP LENGTH | TERM APPL SPEC FEED | APPL INSTRUCTION |SET UP GAGE |LAvOUT| |REF |REF | REF | - 2406351 BUSHING 6/
n 135—.165 NONE 318 408—-3040 45865/7/—1| L2669 REF | REF | REF | - 4556801 LEVER, INTERMEDIATE 00
- REF | REF | REF | - 2406291 BLOCK, PINOT 05
8 REF | REF | REF | - 240632—2 SCREW, ADJ FEED ROD 04
% REF | REF | REF | - 240659—-3 PIN, CAM ROLLER 05
O REF | REF | REF | - 2406581 ROLLER, CAM 02
<C @ @ REF | REF | REF | - 454598—2 ROD, FEED SN
v @ REF | REF | REF | - 4541781 GUIDE, FEED ROD 60
O D 129 REF | REF | REF | - 4542201 CAP, RAM 59
g — 2 2 2 — /=354779—4 PIN, WIRE DISC (.3360)C 128 REF | REF | REF | - 4544851 HOUSING ola!
x 2 | 2 | 2 | = /=354779-0 PIN, WIRE DISC (.3340)B 127 57 |
= 2 2 2 — 6—-554779-3 PIN, WIRE DISC (.3305)A 126 | | | — 6905422 PAWL, FEED 06
% T 1 1 — 9869501 WASHER, FLAT PRECISION 125 REF | REF | REF | - 2406241 PIN, FEED FINGER 55
- T 1 1 — 2172581 GENERAL INSTRUCTION PACKAGE 124 REF | REF | REF | — 09143991 SPRING, FEED FINGER o4
T 1 1 — 4083040 SF APPL INST 408-8040 123 REF | REF | REF | — 6905411 HOLDER, FEED FINGER 034
122 REF | REF | REF — 4556791 LEVER, TERMINAL FEED ARM 52
1 1 1 — 4—-21028-0 PIN,SLT SPR(®.093x.75)ST GDE PL 127 57
REF | REF | REF | — 1-21030—1 PIN,DOWEL(®.187x.50)LEVER 120 o0
REF | REF | REF — 1-21030-6 PIN,DOWEL(®.187x1.25)HOUSING 119 1 — — — 690602—6 CAM, PRE—FEED 1 5/8 ST 49
REF | REF | REF — 21045-3 RING,RET "C”(%.187)FD FING PIN 118 — T — — 690602—-5 CAM, PRE—FEED 1 1/8 ST 48
1 1 1 — 21024-5 WASHER, LOCK(#10)ADJ BLOCK 117 — — 1 — 690501—-4 CAM, POST—FEED 1 5/8 ST 47
REF | REF | REF | — 21024—5 WASHER,LOCK(#10)ADJ PLATE 116 1 1 1 — 459456—1 APPLICATOR, BASIC (SUBASSY) 46 C
REF | REF | REF | — 21024-5 WASHER,LOCK(#10)FEED GDE ROD 115 T T T - 6901911 PLUG, NYLON 45
2 2 2 — 210242 WASHER,LOCK(#4)FRONT STP GUIDE 114 1 T T - 4556751 RAM Lz
REF | REF | REF | — 0—21028-1 PIN,SLT SPR(.125x.50)ADJ ROD 113 T T T - 6901251 WASHER, LAMINATED 45
112 T T T — 6901241 WASHER, RAM 47
4 4 4 - 21024-4 WASHER,LOCK(#8)STRIPPER 117 | | | - /—21002-9 BOLT, CRIMPER(5/16x1.00) 41
REF | REF | REF | — 21899-4 WASHER,FLAT(?5/16)SCREW _ADJ 110 1 1 1 - 23241-6 BALL, STEEL 40
109 T T T — 6901/0—1 SPRING, COMPRESSION 39
| | | — 21018-25 NUT,HEX(NO.6)HOLDDOWN 108 | | | — 6901421 DISC, INSULATION 38
REF | REF | REF | — 21068-5 NUT,HEX(6—32)FEED ADJ 107 T T T — 59547771 WIRE DISC, PLASTIC 57
106 T T T — 22480—5 WASHER, SPRING 50
] 105 T T T — 6902121 POST, RAM 55 L
104 54
T T T — 210092 SCR,SKT SET(1/4—20x.25 LW)RAM 103 REF | REF | REF | — 4556751 PLATE, BASE 33
2 2 2 — 21017=2 SCR,DRIVE(#2x.19)ID PLATE 102 | | | — 6904352-35 SCREW, ADJUSTMENT 32
REF | REF | REF | — 6—25/15-5 SCR,PAN HD(6—32x1.50)FEED ADJ 101 T T T — 5—-22280-0 SPRING, SHEAR 31
T T T — 4612641 PLATE, IDENTIFICATION 100 REF | REF | REF | — 4556891 BLOCK, STRIP GUIDE ADJ 30
2 2 2 — 5-21006-6 SCR,BHC(10—-32x.75)DRAG 99 T T T — 4556711 PLATE, STRIP GUIDE 29
T T T — 22735-8 SCR,BHC(8—32x.38 LW)ANVIL 98 T T T — 1-455888-0 SPACER, FRONT SHEAR DEP 28
REF | REF | REF | — 2—21002-9 SCR,BHC(10—32x.75)CAP 97 2 2 2 — 1-22284-0 SPRING, DRAG 27
REF | REF | REF | — 2-22735-8 SCR,BHC(1/4—20x.62)HOUSING 96 1 1 1 — 6905461 LEVER, DRAG RELEASE 26
REF | REF | REF | — 2-21002-7 SCR,BHC(10—32x.50)SG ADJ BLOCK 95 T T T — 2407921 DRAG, TERMINAL 29
o o ® — 2—21002-2 SCR,BHC(8—32x.50)TERM H DWN 94 1 1 1 — 6—-690504—-4 GUIDE, STRIP (REAR) 24 3
93 1 1 1 —~ 6904381 GUIDE, STRIP (FRONT) 25
92 — — T — 63047/2—2 STRIPPER 22
A T T T — 1-21002-7/ SCR,BHC(6—32x.38)CAM 91 REF | REF | REF | — 4-22284-9 SPRING, FEED RETURN 21
N 90 20
i 89 T T — — 6913551 STRIPPER 19
< % 2 2 — 1-21002-6 SCR,BHC(6—32x.25) SHEAR PLT 38 T — 690518—1 TOOL, BENDING, UPPER 18
‘ @ 87 1 1 1 —~ 691668—1 GUARD, CHIP (REAR) 17/
= T 1 1 — 2—22605-0 SCR,HEX HD(8-32x.31)FEED FINGER 386 1 T T — 5185651 GUARD, CHIP, FRONT 16
@\% C ‘ T < 2 2 2 — 1-21000-5 SCR,SHC(4—40x.25)FR ST GUIDE 85 1 1 | | - 1-690691-0 PLATE, SHEAR (REAR) 15
- ‘ ﬂ 3| 3 | 3| — 2-21000-8 SCR,SHC(8—32x.50)STRIPPER 84 W W T - 6904621 HOLDER, SHEAR (REAR) 14
~ Y & REF | REF |REF | — 3-21000—7 SCR,SHC(10—32x.75)FEED ROD GD 83 N 6904631 SHEAR, FLOAT (REAR) 13
i - @\@ . REF | REF |REF| — 3-21000-6 SCR,SHC(10—-32x.62)FD ADJ BLK 82 1 1 1 — 3-22280-3 SPRING, SHEAR 12 |
= | @ @ 1 1 1 —~ 3-21000—4 SCR,SHC(10-32x.38)SG_ADJ BL 81 2 | 2 | 2 | - 6904611 STOP, SHEAR 1
S~ g g \ REF | REF | REF | — 3-21000—-4 SCR,SHC(10—32x.38)PIVOT BLK 80 1 1 1 - 6904591 HOLDER, SHEAR (FRONT) 10
8§§ |i A{ — |REF | — — 4557491 GUARD, WINDOW /9 A{ | 1 1 — 4620061 SHEAR, FLOAT (FRONT) 9
égﬁé REF | — — — 6/9552—1 INSERT, GUARD /8 T T T — 4-805887~7/ ANVIL 3
SuEs 77 1 1 1 — 4-240641—1 SPACER, DEPRESSOR (REAR) 7
gE;POST FEED 1 5/8 STROKE PRE FEED /0 ! ! ! — 090408 | DEPRESSOR, SHEAR (REAR) o
Ef%? /3 | | | - 455889—-9 DEPRESSOR, SHEAR (FRONT) o
9§§§ T T T — 6906051 SPRING, ASSIST /4 T T T — 258011—7 SPACER, BLOCK CRIMPER 4
gFgg 1 1 1 — 235030—1 SCR,SHC(6—-32x.25 SL)INS DISC 73 1 T T T — 1-456155—-2 CRIMPER, INSULATION S
AEE: REF | REF |REF | — 458109-1 WASHER, SPECIAL 72 2
§§§§ REF | REF | REF | — 09051 /—1 SPACER a 1 T T T — 3—450401-3 CRIMPER, WIRE 1 A
%ggg ROTATEBD 180" ROTATEBD 180" ROTATEBD 180" A RECOMMENDED SPARE PARTS. —3 | =2 | =1 ]u/M PART NO DESCRIPTION o =3 | =2 | =1 ]u/M PART NO DESCRIPTION o
gzéé LEADMAKER K TERMINATOR G TERMINATOR A GREASE LIGHTLY. QTY REQD PER ASSY TARTS T QTY REQD PER ASSY TARTS LT
E%d% A DWN 29JANOZ | MATERIAL HEAT TREAT
C53° GUARD MUST BE IN PLACE WHEN OPERATING B.HIGMAN B -
83~ < @@ APPLICATOR IN A BENCH MACHINE. - -
D, <Z( 8 OTHERWISE SPECIFIED: B.HIGMAN - ) )
B2, o \ /.. /a\ LUBRICATE DAILY USING NO. 20 MACHINE OIL. L iz | SO arvura, P 171053608
<ZYm _— 1 PLC t - T.ELBIN
2959 A A 5. TEMS WITH QTY OF REF SPECIFIED (EXCEPT CASE IS SIDE FEED HOM APPLICATOR
i%i ol LEADMAKER & BENCH MACHINE ITEMS 78 AND 79) ARE USED ON ITEM 46. C |FCR=117002739 272011 | MY | GB [ewss - E— ST o T TS - S =
E%%% 00 P LR REVISION RECORD DATE DUN 1 APVD |SURFACE TEXTURE */7 — AW 1385423 1 oF C
e /e | , 6 5 A 3 | CUSTOMER ACCESSIBLE PRODUGTION DRAWING \

0




